ANAEROBIC CO-DIGESTION (ACD) OF GLYCERIN
PITCH (GP) WITH OLEOCHEMICAL EFFLUENT
(OCE)

CHOW WEI LING

Thesis Submitted to the University of Nottingham
for the degree of Doctor of Philosophy

OCTOBER 2018



ACKNOWLEDGEMENT

ACKNOWLEDGEMENT

Immeasurable gratitude to both my supervisors, Dr Chan Yi Jing and Prof
Chong Mei Fong who have helped me tremendously with all of the research that has
become this thesis. Dr Chan has contributed to many discussions that helped to
shape this project, correcting my mistakes and refine my writing skills while Prof
Chong has initiated, trusted me in pursuing this challenging project and taught me
the art of waste-to-energy industry. Their expert guidance and excellent mentorships
[...]
This is because wastes containing emulsified oils can be clarified by coagulation and
the emulsion is broken through the addition CaClz, which is often the coagulant
choice for soap and detergent manufacture wastewater (Wang et al. 2005). CaClz
has been used in the treatment where soapy constituents are precipitated as
insoluble calcium soaps of fairly satisfactory flocculating and settling properties.
Treatment with CaCl: also can be used to remove practically all grease and
suspended solids and a major part of the suspended BOD (Wang et al. 2005).
Therefore, the CaClz coagulant added during pre-treatment in this study acts as an
emulsion breaking agent for oily wastes besides reducing SO4%>" and soap contents.
The high O&G reduction at 93% during pre-treatment itself has indicates a superior
performance. The outstanding results also corresponds to Wang et al. (2005) and
Tong et al. (2013) who performed similar pre-treatment in demulsifying heavy oil
wastewater. As a result, the pre-treated substrate increased degradation activity in

CSTR as observed in this study.

As discussed in Section 4.4.4, the high O&G concentration in final effluent
recorded at 7,205 mg/L in CSTR (without pre-treatment of GP) may be one of the

factors obstructing methanogenesis due to the presence of high LCFAs that often

! "t
|



CHAPTER FOUR RESULTS AND DISCUSSION!

hinder the cell wall/membrane of anaerobes. However, with pre-treated GP, even
the effluent concentration of O&G produced as low as 40 mg/L, the biogas production
profile still does not correspond to the outcome of O&G. This proves that LCFAs may

not be the inhibition factor for methanogenesis.

4.6 .5 S04% and S concentrations

The average effluent concentrations and removal efficiencies of SO4?" and S
are reflected in Table 4.20. It was observed that despite the lower removal
efficiencies recorded, pre-treated substrate achieved lower S04 and S? final
concentrations as compared to that in control. The great reduction was contributed
by pre-treatment (prior to ACD), the process has significantly brought down S04
concentration to 114 mg/L (97% reduction) in average before ACD is commence.
NOT TALLY with table 4.20 The results corresponds to the studies done by Benatti et
al. (2009) where authors suggested the precipitation of CaClz could reduce SO4*
content up to 99% in raw or oxidised wastewater. This happened because
precipitation involves charge neutralisation in which a cationic species (Ca**)
combine irreversibly with negatively charged contaminants. In this study, CaClz
reacts with SO4%" to form insoluble calcium sulfate which later formed a floc and
removed through sedimentation. Hence, the findings suggest that the optimistic

removal of targeted compounds was resulted by the effectiveness of pre-treatment.

! ll#ll



CHAPTER FOUR RESULTS AND DISCUSSION!

Table 4.20: S04% and S? removal efficiencies and its effluent concentrations of

control and pre-treated substrate in CSTR

Parameter Control Pre -treated
substrate

Removal efficiency (%) 66 55
S04%

Effluent concentration (mg/L) 580 51

Removal efficiency (%) 71 26
S2

Effluent concentration (mg/L) 4,565 370

During ACD, SO4?" and S?  concentrations in pre-treated substrate was further
reduced to an impressive final effluent. Unlike control which showed higher final
effluent SO4%" and S? at 580 mg/L and 4,565 mg/L respectively, pre-treatment
clearly an effective contributor in the reduction of both removals. With pre-treated
substrate, it can be perceived that the final effluent SO4%- at 51 mg/L is well below
<750 mg/L as advised. This denotes higher conversion of SO4?" into S? by SRB and
could inhibit methanogenesis. It is also reflected by the high S? effluent concentration
averaging 370 mg/L which unfortunately could not complied to the recommended

concentration of <100 mg/L (Celis-Garcia et al. 2004).

Production of S? has always been a major problem associated with ACD
treatment of SO42 rich effluent. Although S04> and S? have been significantly
reduced during pre-treatment followed by ACD, the reduction is not sufficient for S2.
As a result, MPB activity was restrained by SRB in this study. The toxicity compelled
on MPB by S? is up to 4 times and 46 times more than the limit with pre-treated
substrate and control respectively is considered prone to methanogenesis inhibition
(Parkin et al. 1990; Celis-Garcia et al. 2004). The inhibition is caused by the growth
kinetics properties SO4? reducers which cause substrates degradation favour the
S04%" reduction pathway more than methanogenesis (Oude Elferink Stefanie et al.
1994). The inhibitory effects in the system by the outcome of the competition are

! n#*
!



CHAPTER FOUR RESULTS AND DISCUSSION!

also mirrored by the poor biogas production rate (0.109 L/day) and its yield (0.081
L/day). This has also been experienced by various studies (Anderson et al. 1982;
Parkin et al. 1990; Harada et al. 1994). This study suggested that pre-treatment
step was not adequate in reducing S? in ACD. S? remained as the major drawback

in the generation of biogas despite the high COD removal meeting the target.

4.6 .6 Biogas yield, biogas production rate and methane compos ition

The biogas production was recorded averaging 0.109 L/day and 0.081 L/day
at control and with pre-treated substrate respectively at the first 3 weeks. The trend
was observed to experience decline in the production from Week 1 onwards and
unfortunately no biogas production was generated throughout the experiment after
Week 3. Hence no data is able to be captured and presented. The declined biogas
generation at the early stage indicates the system was undergoing methanogenesis
inhibition, the biogas generated was also very negligible and could not offer

meaningful information.

Although pre-treatment has been a great player in the reduction of SO4?- and
soap contents, it does not restore the biogas production problems faced by ACD
under CSTR. Under optimum conditions, biogas was failed to be produced in CSTR is
likely to be correlated to two aspects: (1) Inhibition of methanogens by the high
VFA. The limiting step is either acetogenic or methanogenic. During ACD, the high
organic acids present in substrate could not be utilised by acetogens and
methanogens. The accumulations of VFA have completely constrained the
methanogenic activity resulting in no biogas production in the system, regardless of
the pH value. (2) Inhibition of methanogens caused by lethal S?. S?" is reduced by
SRB, the concentration exceeded the safe limit of >100 mg/L is considered corrosive

and caused problem of methanogenesis deterioration during ACD (Chen et al. 2008).

! n##



CHAPTER FOUR RESULTS AND DISCUSSION!

Although pre-treatment have significantly reduced the S? concentration, it is not

sufficient at this stage.

Overall, this study revealed that pre-treatment prior to ACD in CSTR has
improved the removal efficiencies of BOD, COD, TG, O&G, S04%" and S%. Specifically,
70% COD removal is regarded as the maximum efficiency of the degradation. The
excellent performance is meeting the objective of this research. ACD in CSTR
however failed to generate biogas due to the main setbacks discussed. Further
exploration in additional treatment step or two stage system (acidogenic reactor
followed by methanogenic reactor) in ACD could be an alternative. Such system not
only able to facilitate the control of the operational parameters of both reactors
separately making ACD pathways more balance but also proficient in increasing the
efficiency of conversion of biogas (Luo et al. 2011). However, it may not be necessary
because it is clear that the potential of biogas generation is generally low for
substrate like GP and OCE as verified in feasibility study. Nevertheless, pre-
treatment serves as a great polishing step for substrate with high SO4%" and soap

contents.

4.7 Process solution for GP in oleo chemical industry

Figure 4.25 illustrated a process flow in current oleo chemical industry
associates with GP solution. It was shown that ACD of pre-treated GP under CSTR
has effectively reduced 70% of COD content. This not only eases the following
treatment steps but also minimise the operational problems faced due to shock
loading. As a results, final effluent could achieve COD and BOD of <100 mg/L and

<50 mg/L respectively and meeting the discharge limit.

! "#$



CHAPTER FOUR RESULTS AND DISCUSSION

Figure 4.25: Process solution for GP in oleo chemical industry

OCE
Legend:
Qoep - Flowrate of diluted GP COD = 10348 mg/L
Qoce - Flowrate of OCE BOD = 8223 mg/L
Q - Total flowrate TSS = 259 mg/L
Qoce = 367.2 m¥/d
Coagulant Flocculant Coagulant—  Flocculant
(| O COD = 253197 mg/L COD = 76945 mg/L COD = 76945 mg/L COD = 14338 mg/L O O COD = 13621 mg/L
BOD = 204458 mg/L BOD = 63542 mg/L BOD = 63542 mg/L __ BOD = 11537 mg/L BOD = 11422 mg/L
Influent (DGP) TSS = 723 mg/L TSS = 813 mg/L TSS = 813 mg/L TSS = 292 mg/L TSS = 134 mg/L
Qoer = 23.4 m¥d Qocp = 23.4 m*/d Qocp = 23.4 my/d Q = 390.6 m¥%d Q = 390.6 m¥d
COD = 265806 mg/L | N .
BOD = 202440 mg/L. ———»| P | P » N ® 00 o %0 N D
TSS = 1570 mg/L A Vv vy vy
Qoep = 23.4m3/d
Chemical pre-treatment T Equaliser tank Chemical treatment
CSTR Clarifier
Sludge to
filter press
COD = 11578 mg/L
i BOD = 9709 mg/L —
-  — TSS = 114 mg/L a-)—l—o -
COD = 100 mg/L COD = 100 mg/L COD = 11578 mg/L COD = 11578 mg/L T Q = 390.6 m7/d X i —y
BOD = 50 mg/L BOD = 50 mg/L _ _
TSS = 0 ma/L BOD = 9709 mg/L BOD = 9709 mg/L N\ N ~
N g ':9/3 . TS = 100 il [ TSS =114 mg/L TSS = 114 mg/L “ P
Q= SIS Q = 390.6 m“/d Q = 390.6 m¥/d Q = 390.6 m¥d
Discharge e °, 00 |[€ <
i yvvvvvyyyyyl
point Cooling tower
Discharge tank Sequential Batch Reactor Holding tank Dissolved air floatation
BR)

Activated carbon

Final effluent

COD = <100 mg/L
BOD = <50 mg/L
TSS = <100 mg/L
Q = 390.6 m¥%d

135



CHAPTER FIVE CONCLUSIONS AND RECOMMENDATIONS

CHAPTER FIVE

CONCLUSIONS AND RECOMMENDATIONS

5.1 Conclusions

It is proposed that a novel ACD of GP with OCE is effective using CSTR in the
present research. Through the investigation of the feasibility performance of ACD, it
was found that CSTR system produced better treatment efficiencies in terms of COD,
BOD, TSS, TG and O&G (65%, 65%, 61%, 72% and 74% respectively) with the
highest GP loading rate of 4 g COD/L.day as compared to UASB (36%, 48%, 0%,
38% and 57% respectively) at OLR 4 g COD/L.day and ASBR (92%, 83%, 0%, 42%
and 60% respectively) at OLR 1 g COD/L.day. This is attributed to the CSTR's
competency in forming homogenous mixture for immiscible substrates, hence higher
ability to cope with high loading rate and overall treatment efficiencies. CSTR system
is able to operate in higher stability with highest GP loading rate. The low VFA/TA
ratio of 0.40 and high effluent pH of 8.57 observed in CSTR without buffer aid is also
cost saving. Effective and optimised operating conditions of ACD treatment system
using CSTR with pre-treated GP were proposed conclusively in this research. This is
due to its great enhancement in the reduction of overall treatment efficiencies,
further boosted COD removal up to 70%, which is regarded as the maximum
efficiency of the degradation. The excellent performance has met the objective of
this research of >50% COD removal as targeted by the industry. Although 96% of
S04% has been removed from substrate, the remaining SO4?" concentration has
surpassed the safe limit for ACD. This could be the major drawback in this research
which required further investigation. Nevertheless, the findings in this research have

solved the current GP treatment and disposal problems.

136



CHAPTER FIVE CONCLUSIONS AND RECOMMENDATIONS

5.2

1)

2)

3)

Recommendations

A scale up analysis of the CSTR is recommended. A pilot plant can be installed
in refinery industry for long term assessment on the performance of the
system. This pilot plant will be an undertaking that helps in progressing
towards commercialising the CSTR which offers effective ACD of immiscible

substrate from the refinery and solving the wastewater discharge challenge.

In order to comprehend the feasibility of CSTR in economical aspect, a full
cost and economy evaluations on the industry scale of CSTR can be
performed. Comparison can be made with the current GP treatment
management adopted by refinery factories. A cost benefit analysis utilising
the GP as potential ACD substrate should be included to compute on its
potential on a standard shift from sending for incineration/dosing back into

existing plants into beneficial utilisation in digesting more than one substrate.

Due to the biogas challenges faced by GP and in order to have further
breakthrough in this research, two stage system model (acidogenic reactor
followed by methanogenic reactor) can be built. It is purposed to facilitate the
control of the operational parameters of both reactors separately making ACD
pathways more balance but also proficient in increasing the efficiency of

conversion of biogas.

137



REFERENCES

REFERENCES

Ahmad, A.L., Chong, M.F. & Bhatia, S. (2008). Population Balance Model (PBM) for
flocculation process: Simulation and experimental studies of palm oil mill effluent
(POME) pretreatment. Chemical Engineering Journal, 140(1-3), pp.86-100.

Ahn, J.-H., Do, T.H, Kim, S.D. & Hwang, S. (2006). The effect of calcium on the
anaerobic digestion treating swine wastewater. Biochemical Engineering Journal, 30,
pp.33-38.

Amuda, 0.S. & Alade, A. (2006). Coagulation/flocculation process in the treatment
of abattoir wastewater. Desalination, 196, pp.22-31.

Amuda, O.S. & Amoo, I.A. (2007). Coagulation/flocculation process and sludge
conditioning in beverage industrial wastewater treatment. Journal of Hazardous
Materials, 141, pp.778-783.

Anderson, G.K., Donnelly, T. & Mckeown, K.J. (1982). Identification and control of
inhibition in the anaerobic treatment of industrial wastewater. Process Biochemistry,
17, pp.28-32.

Angelidaki, I. & Ahring, B. (1992). Effects of free long-chain fatty acids on
thermophilic anaerobic-digestion. Appl. Microbiology Biotechnology, 37, pp.808-
812.

Astals, S., Nolla-Ardévol, V. & Mata-Alvarez, J. (2012). Anaerobic co-digestion of pig
manure and crude glycerol at mesophilic conditions: Biogas and digestate.
Bioresource Technology, 110, pp.63-70.

Astals, S., Nolla-Ardevol, V. & Mata-Alvarez, J. (2013). Thermophilic co-digestion of
pig manure and crude glycerol: Process performance and digestate stability. Journal
of Biotechnology, 166(3), pp.97-104.

Athanasoulia, E., Melidis, P. & Aivasidis, A. (2014). Co-digestion of sewage sludge
and crude glycerol from biodiesel production. Renewable Energy, 62, pp.73-78.

Benatti, C.T., Tavares, C.R. & Lenzi, E. (2009). Sulfate removal from waste chemicals
by precipitation. Journal of Environmental Management, 90(1), pp.504-511.

Bina, B., Mehdinejad, M.H., Nikaeen, M. & Movahedian Attar, H. (2009).
Effectiveness of chitosan as natural coagulant aid in treating turbid waters. Iranian
Journal of Environmental Health Science & Engineering, 6(4), pp.247-252.

Borja, F. & Banks, C.J. (1994). Treatment of palm oil mill effluent by upflow

anaerobic filtration. Journal of Chemical Technology and Biotechnology, 61, pp.103-
109.

138



REFERENCES

Borja, R., Charles, J., Wang, Z. & Mancha, A. (1998). Anaerobic Digestion of
Slaughterhouse wastewater using a combination sludge blanket and filter
arrangement in single reactor. Bioresource technology, 68, pp.123-133.

Borja, R., Banks, C.J. & Sanchez, E. (1996). Anaerobic treatment of palm oil mill
effluent in a two-stage Up-flow Anaerobic Sludge Blanket (UASB) reactor. Journal of
Biotechnology, 45, pp.125-135.

Braun, R., Holm-nielsen, J.B. & Seadi, T.A.L. (2002). Potential of co-digestion. IEA
Bioenergy, pp.4-15.

Buyukkamaci, N. & Filibeli, A. (2004). Volatile fatty acid formation in an anaerobic
hybrid reactor. Process Biochemistry, 39, pp.1491-4.

Cabbai, V., Balicco, M., Aneggi, E. & Goi, D. (2013). BMP tests of source selected